



**TESTING SERVICES, INC.**  
 817 SHOWALTER AVE. • P.O. BOX 2041  
 DALTON, GEORGIA 30722-2041  
 PHONE: (706) 226-1400 • FAX: (706) 226-6118



## TEST REPORT

<b>CLIENT:</b>	MNY Group, LLC	<b>REPORT NUMBER:</b>	56277
	7809 Southtown Center #173	<b>LAB TEST NUMBER:</b>	2473-4097
	Bloomington, MN 55431	<b>DATE:</b>	September 26, 2012

**TEST MATERIAL:**

<b>Identification</b>
(C) Gen 3 Ripple

**SUBJECT:** Testing Services Inc was instructed by the client to determine the slip resistance of submitted sample identified above.

**TEST METHOD:** *ASTM E 303-93(2008): Standard Test Method for Measuring Surface Frictional Properties Using the British Pendulum Tester*

**TEST PROCEDURE:** The trailing edge of a three-inch-wide spring-loaded slider, which is attached to the end of a 20-inch pendulum, contacts the tested surface when the pendulum is released from a horizontal position. The slider contact path length is pre-set to five inches. The pendulum pushes a pointer that stops and stays at the high point of the pendulum's swing.

**SAMPLE PREP:** In order to remove traces of mold release agents, the specimen was washed with mild soap and water and completely rinsed of all soap before testing.

**TEST RESULTS:**

<b>Individual BPN values:</b>	44.75
<b>Individual BPN values: Inverse Direction</b>	44.75
<b>Average of both directions- Wet BPN</b>	44.75

Note: Under NVLAP guidelines, TSi is to report any outsourcing of testing to another laboratory facility. In the above testing, some/all of tests were outsourced to: Future Labs, LLC. Their accreditations are on file and available upon request.

Approved By:

---

Erle Miles Jr VP  
 Testing Services Inc